
 

1435 Esplanade Ave, Klamath Falls, OR 97601 

o 541.884.4666 / f 541.884.5335 / w AdkinsEngineering.com 

 

Rancho Murieta Community Services District 

 

Integrated Water Master Plan 

October 2024 

 

 

 

 

 

 



 

 

i 

Table of Contents 

EXECUTIVE SUMMARY ................................................................................................................... 1 

Introduction ................................................................................................................................ 1  

Existing and Future Demands .................................................................................................... 1 

System Evaluation ...................................................................................................................... 1  
[...]
period may be diverted in a shorter time if there is no interference with vested 

rights. 

10. No water shall be diverted during the allowable period (November 1-May 31) 

except during such time as there is visible surface flow in the bed of the 

Cosumnes River from point of diversion to the McConnell gauging station at 

Highway 99. 

11. The total amount of water taken from the river cannot exceed 6,368 AFY from 

October 1 to September 30. 

12. Only water that originates from the river and is pumped into a reservoir can be 

used for municipal purposes, except for a small allowance for storm runoff into 

Calero and Chesbro reservoirs. 

This permit authorizes the diversion to storage in all three reservoirs referenced above. The 

charts below show the volumetric historical diversion of water from the Cosumnes River to both 

the Calero/Chesbro Reservoir combination and Clementia Reservoir. A technical memorandum 

published in June 2023 by Wagner and Bonsignore summarizes the District’s water rights and is 

attached as Appendix G. 



abarr
Text Box
Figure 2-9: Historic Diversions in AF/month



abarr
Text Box
Figure 2-10: Historic Diversions to Calero



abarr
Text Box
Figure 2-11: Historic Diversions to Clementia



 

 

28 

2-4.3. Treatment 

The WTP is divided into two plants based on treatment type: WTP1 is an ultra-filtration 

membrane treatment system with a 4.0 million gallon per day (MGD) capacity, and WTP2 is a 

traveling bridge filter treatment system with a 2.0 MGD capacity. Both plants disinfect via 

chlorine contact chambers and pump treated water to storage at the Rio Oso and Van Vleck 

tanks. See Figure 2-13 for a schematic of the existing water system. Figure 2-12 shows the 

transmission network from the raw water diversion through water treatment and to the treated 

water storage tanks. 

In California, water is treated under the State Department of Health Services requirements as 

specified in Title 17 and Title 22 of the California Health and Safety Code and Chapter 7 of the 

California Safe Drinking Water Act. The State requires the District to periodically test the water 

and report the results to its customers. 

WTP1 was constructed in 1975 with an original capacity of 1.5 MGD as a conventional 

treatment plant. In 2015, WTP1 was upgraded to its current 4.0 MGD capacity with ultra-

filtration membrane treatment. It could be upgraded to 6.0 MGD capacity with the addition of 

more filters. WTP1 has a 10,960-gallon clearwell. Five pumps at this plant operate based on 

clearwell levels and pump water to the storage tanks Rio Oso and Van Vleck. 

WTP2 was constructed in 1988 as a traveling bridge filter treatment plant with an original 

capacity of 2.0 MGD. In 1995, both plants were retrofitted to meet the new Surface Water 

Treatment Rules (SWTR). WTP2 has a 6,586-gallon clearwell; three pumps move water to the 

storage tanks using set points in the clearwell to govern operation. 

  





abarr
Text Box
Figure 2-13: System Schematic



 

 

31 

2-4.4. Storage 

Two potable water storage tanks receive treated water from the WTP. These are Rio Oso and 

Van Vleck.  

2-4.4.a. Rio Oso Tank 

Rio Oso receives water from the WTP via a 14-inch pipeline and has a capacity of 1.2 

million gallons (MG). It supplies water to the Rio Oso pressure zone, which accounts for 

approximately 25% of the total system demand. See Figure 2-14. The operational range for Rio 

Oso is currently 25 feet to 27 feet. Flows to Rio Oso are controlled by an altitude valve. When 

water levels fall below 25 feet in Rio Oso, this valve opens and allows water to flow through the 

14” transmission pipe. When the WTP pumps are on, the water comes from the WTP. When the 

WTP pumps are off, water comes from Van Vleck through the same 14” transmission line. When 

water rises above 27 feet this valve closes. Two 125 HP pumps boost water from Rio Oso into 

the Rio Oso pressure zone. Pressures in the Rio Oso zone are relatively high, with hydrant tests 

showing upwards of 95 pounds per square inch (psi) across the pressure zone. Additionally, there 

is a gravity-fed pipeline that connects Rio Oso to the Van Vleck gravity zone. This pipeline is 

controlled by manual operation of a valve which opens and closes it. When the valve is open, 

Rio Oso can supplement Van Vleck’s storage capacity. The normal status of the valve was 

unknown at the time of this IWMP. 

  



abarr
Text Box
Figure 2-14: Rio Oso Tank



 

 

33 

2-4.4.b. Van Vleck Tank 

Van Vleck has its base at approximately 311 feet. Since this is higher than much of the 

district, it provides pressure to its zone via gravity. Van Vleck receives water through a 16-inch 

pipeline. See Figure 2-15. Water can flow to Van Vleck from the WTP through this pipeline, and 

water can also flow out of this pipeline to Rio Oso when the WTP pumps are off and Rio Oso’s 

altitude valve is open. Van Vleck has a capacity of 3.0 MG and has no pumps. The operational 

range for Van Vleck is currently 25.5 feet to 27.5 feet, and this tank’s operational range controls 

the operation of the WTP; when the water level falls below 25.5 feet in Van Vleck, the WTP 

turns “on” and when the water level rises above 27.5 feet in this tank, the WTP turns “off.” 



abarr
Text Box
Figure 2-15: Van Vleck Tank



 

 

35 

2-4.5. Distribution System 

The existing distribution system consists of over 45 miles of treated water pipelines ranging 

from two inches to 20 inches in diameter. This information comes from the District’s GIS 

system. Generally, the largest diameter pipelines in the treated water distribution system are 

transmission lines moving water from the WTP to the storage tanks, and the smaller diameter 

pipelines are for moving water from the storage tanks to water users across the District. These 

are summarized in Table 2-2 below and visualized in Figure 2-16.  

The Rancho Murieta community was formed in 1982, and many of the community 

developments have occurred in phases. As such, some pipelines throughout the District are much 

older than others. Further, it is likely that existing pipe material varies based on when they were 

installed. This information was not available for review at the time of developing this report, so 

reasonable assumptions will be made about material, age, and design life for pipes that do not 

have reliable data.  

Table 2-2: Distribution Pipeline Inventory 

Distribution Pipeline Inventory 

Pipe Diameter (in) Total Length (LF) 

2 742 
3 314 
4 19,308 
6 47,660 
8 86,483 

10 31,081 
12 19,434 
14 21,767 
16 15,127 
18 2,035 
20 343 

 

  





 

 

37 

2-4.6. Reclaimed Water System 

Reclaimed water is tertiary treated wastewater which is suitable for uses other than potable 

use. There are various types of reclaimed water depending on the source and level of treatment. 

In the District, reclaimed water is tertiary treated and used for irrigation to reduce potable water 

use. Tertiary treated water has been oxidized, filtered and disinfected to meet stringent criteria 

for reclaimed use and must satisfy CA Title 22 regulations related to reclaimed water. This water 

is also suitable for dual-plumbed residential irrigation use. 

2-4.6.a. Raw Wastewater 

The sources of raw wastewater for the WWRP are residential homes and commercial 

facilities (stores, restaurants, offices, etc.). There are no industrial users that discharge 

wastewater to the WWRP. Current influent flows are approximately 0.40 MGD, and projected 

flows at buildout are expected to be approximately 0.84 MGD based on the anticipated 

development. A detailed discussion of these projections is included in Chapter 4.  

The wastewater generated at Rancho Murieta is a combination of domestic and commercial 

contributions. It is expected that future developments will continue to discharge domestic and 

commercial strength wastewater. The District’s Sewer Code prohibits the discharge of toxic 

chemicals and other harmful compounds to the sewer. Residents and businesses routinely receive 

written materials describing substances that are prohibited from discharge into sewers for the 

protection of the wastewater treatment processes or cause the reclaimed water to be unsuitable 

for irrigation. See Figure 2-17 for a map of the existing reclaimed water system. 

  





 

 

39 

2-4.6.b. Wastewater Treatment 

The WWRP consists of both a secondary wastewater treatment facility and a tertiary 

treatment plant. The secondary treatment system is designed to treat an average annual flow of 

1.55 MGD and a peak flow of 3.00 MGD in the series of five aerated facultative ponds. Seasonal 

storage of the secondary treated wastewater during the non-irrigation months is provided in two 

storage reservoirs, which have a combined storage capacity of approximately 238 MG or 728 AF 

with two feet of freeboard. The major components of the WWRP are as follows: 

 Five aerated facultative ponds 

 Two secondary storage reservoirs, 

 Two dissolved air flotation (DAF) units 

 Two sand filtration units 

 Chlorine contact detention facilities 

 Equalization (EQ) basin 

 North Course Pump Station (NCPS) 

Raw wastewater is pumped to the WWRP through three lift stations in the District. Raw 

wastewater enters the WWRP at Pond 1, which is equipped with aeration. The effluent from 

Pond 1 flows by gravity through the remaining ponds in sequential order. Ponds 2 and 3 each 

contain three aerators, Pond 4 has two aerators, and Pond 5 has one aerator. The aerators are 

managed by District operations staff that set the timers to maintain proper dissolved oxygen 

(DO) levels. There is one solar-powered mixer in each of the five treatment ponds, and the ponds 

are equipped with piping such that any pond can be bypassed while keeping the plant in 

operation. All ponds except Pond 1 can be drained completely for sludge removal and/or repairs. 

See Figure 2-18 for a layout map of the existing WWRP. 

  





 

 

41 

The secondary effluent flows into two storage reservoirs, which store the secondary treated 

wastewater during the winter months when reclaimed water is not being produced. The storage 

reservoirs have a combined capacity of 728 AF, with two feet of freeboard. The reservoirs have 

860 AF of capacity without freeboard. 

The tertiary treatment system consists of a tertiary water pump station, coagulation, DAF 

units, gravity sand filters, chlorine contact tank, chlorine contact pipe, and an EQ basin. The 

capacity of the tertiary filtration facilities is 3.0 MGD. However, the operating capacity of the 

overall tertiary treatment process is 2.3 MGD due to the undersized existing chlorine contact 

basin. A new chlorine contact basin is currently being designed.  

After tertiary treatment, the reclaimed water is stored in an EQ basin prior to conveyance to 

the use areas. This basin has a capacity of 1.8 MG. Approximately 6,600 LF of 20-inch plastic 

irrigation pipe (PIP) was installed in the EQ basin to provide additional chlorine contact time. 

This will be removed upon the completion of the new chlorine contact basin. Water leaving the 

chlorine contact pipe (CCP) is stored in the EQ basin before used for reclaimed water irrigation. 

From the EQ basin, reclaimed water is conveyed through both a 12-inch gravity pipeline to Lake 

16 and Lake 17 to supply South Course and a pressurized 14-inch pipeline to the North Course 

by the NCPS. 

2-4.6.c. Supplemental Supply 

Currently, the WWRP does not produce enough reclaimed water to meet the full irrigation 

demands of the golf courses. Therefore, supplemental water must be provided to satisfy golf 

course irrigation demands. The reclaimed water system for the golf courses is currently 

supplemented with raw water from the Cosumnes River and from Clementia. RMCC’s river 

pumps divert water from the Cosumnes River to Bass Lake and Lake 10 where it is stored for 

future golf course irrigation in the spring. On average, reclaimed water production is estimated to 

be 468 AFY, and average golf course demands are 673 AFY. It is important to note that the 

District’s current obligation to provide the golf courses with reclaimed water for irrigation is 550 

AFY. 



 

 

42 

No residences use reclaimed water yet, but Murieta Gardens has reclaimed water 

infrastructure in place. For future developments, Villages A, B, and C, the Retreats, and new 

commercial developments in Murieta Gardens are planned to receive reclaimed water. It is likely 

that the new developments that have dual plumbing installed for reclaimed water will require 

supplementation with potable water to meet demands. Most likely, potable water 

supplementation will occur at the EQ basin located at the WWRP. This is discussed in Chapter 6. 

2-4.6.d. Transmission and Distribution 

Based on construction drawings, it appears that a minimum 10-foot separation has been 

maintained between reclaimed water and potable water pipelines. For example, there are three 

pipelines on the Yellow Bridge: sewer, potable water, and reclaimed water. The sewer and 

reclaimed water pipelines are mounted on one side of the bridge, with the potable water on the 

other side. The District, in association with the RMCC, has developed, submitted, and gained 

Regional Water Quality Control Board (RWQCB) approval of an operations manual describing 

the delivery and use of reclaimed water at the North and South Golf Courses (May 2010). 

2-4.6.d.i. Golf Courses 

The reclaimed water transmission and distribution systems associated with the two golf 

courses were installed in 1983. The NCPS pumps reclaimed water from the EQ basin to Bass 

Lake. This pump station consists of two vertical turbine pumps, each of which have 100 HP 

motors capable of delivering 1062 gpm at 323 feet of head. Reclaimed water is conveyed 

through a 12-inch asbestos cement pipe (ACP) from the WWRP, under Highway 16, over the 

foot bridge (Yellow Bridge), to the 10th hole of the North Golf Course. From this point, the 

pipeline is reduced to an 8-inch ACP and runs east along the golf course fairways to Bass Lake. 

Reclaimed water is also conveyed from the WWRP to Lake 16 of the South Golf Course by 

gravity through another 12-inch ACP pipeline. The water is pumped from Lake 16 to Lake 11 by 

a RMCC-owned pump station to supply the South Course. The RMCC is responsible for 

maintaining the reclaimed water transmission and distribution systems, including pumps, 

pipelines, and irrigation ponds. 



 

 

43 

2-4.6.d.ii. Van Vleck Ranch 

Approximately 1,800 LF of above-ground 12- and 8-inch Certa-Lok™ PVC irrigation pipe is 

used to convey reclaimed water to the Van Vleck Ranch boundary and about 4,050 LF of above-

ground 8-, 6-, 4-, and 3-inch Certa-Lok™ PVC irrigation pipe is used to convey reclaimed water 

to three spray irrigation systems. The 12- and 8-inch PVC pipeline was installed in 2007 and is 

owned and operated by the District with the words “RECYCLED WATER/RECLAIMED 

WATER” stenciled on top. 

The distribution system consists of approximately 29 strings of K-line irrigation systems, 

which are in turn composed of movable sprinklers and 40 mm HDPE piping. Each movable 

sprinkler is housed within a plastic pod. The connecting piping is flexible, and the entire string of 

sprinklers can be moved from spray field to spray field. 

The District has developed, submitted, and gained RWQCB approval of an operations and 

management plan describing the delivery and use of reclaimed water at the Van Vleck Ranch 

(August 2007). The District will continue to use the existing above-ground 12- and 8-inch Certa-

Lok™ PVC pipeline in the future to serve the existing and proposed spray fields as described 

later in this report. The Van Vleck Ranch includes approximately 96 acres of land that can 

receive reclaimed water, and it is permitted to receive 215 AFY. 

2-4.6.d.iii. Murieta Gardens 